
CITY OF SANTA CRUZ
City Hall
809 Center Street
Santa Cruz, California, 95060

WATER COMMISSION

Regular Meeting
December 5, 2022

7:00 P.M. GENERAL BUSINESS AND MATTERS OF PUBLIC INTEREST, ZOOM 
WEBINAR

COVID-19 ANNOUNCEMENT: This meeting will be held via teleconference ONLY.

In order to minimize exposure to COVID-19 and to comply with the social distancing suggestion, 
the Council Chambers will not be open to the public. The meeting may be viewed remotely, using 
the following sources:

 Online:https://ecm.cityofsantacruz.com/OnBaseAgendaOnline/Meetings/Search?dropid=4&
mtids=124 

 Zoom Live (no time delay): https://us06web.zoom.us/j/81011582777 
 Facebook: https://www.facebook.com/SantaCruzWaterDepartment/?epa=SEARCH_BOX
[...]
program. 

• U.S. Fish and Wildlife Service compliance with existing Incidental Take Permits for 
federally listed species that occur in the project area. 

7.5



 
State: 

• State Water Resources Control Board, Division of Drinking Water Domestic Water 
Supply Permit Amendment. 

• State Water Resources Control Board, Division of Financial Assistance. Responsible 
Agency if the project obtains financing through the DWSRF program. 

• California Department of Fish and Wildlife (CDFW) Lake and Streambed Alteration 
Agreement if construction activities impact the San Lorenzo River due to storm drain 
modifications. 

• Central Coast Regional Water Quality Control Board Clean Water Act Section 401 Water 
Quality Certification Permit if the Proposed Project impacts the San Lorenzo River due to 
storm drain modifications. Also, the Regional Water Quality Control Board would 
oversee the City’s Notice of Intent to Comply with the National Pollutant Discharge 
Elimination System Construction General Permit. 

• Monterey Bay Air Resources District. Authority to Construct, Modify Existing Permit, 
Permit to Operate. Authority to Construct and Permit to Operate for any new or modified 
machine, equipment, or other device which may emit any of the criteria air pollutants, 
any of the toxic air contaminants, or odorous pollutants. Specifically, the ozone facility 
and chemical storage tanks will require review and permitting by MBARD. 
 

Local: 

• City of Santa Cruz, Building and Safety. Building Permit for occupied buildings 
(includes Green Building) 

• City of Santa Cruz Park and Recreation Department. Heritage Tree & Street Tree Permit 
• City of Santa Cruz, Public Works, Stormwater. Stormwater Control Plan 
• City of Santa Cruz, Public Works, Traffic. Temporary Encroachment Permit & Traffic 

Control Plans; Oversize Load Permit 
• City of Santa Cruz, Public Works, Wastewater. Wastewater Discharge Permit 

Amendment 
• County of Santa Cruz, Environmental Health Dept., Certified Unified Program Agency. 

Hazardous Materials Management Plan Amendment 
• Santa Cruz County, Public Works Department. Encroachment Permit Traffic Control 

Permit 
• Santa Cruz County, Public Works Dept., Sanitation. Sewer Connection Permit & Waste 

Discharge Permit 
• Local Agency Formation Commission. Extraterritorial Service Authorization. 

Responsible Agency for LAFCO Extraterritorial Service authorization to receive a single 
service from County Sanitation if the Proposed Project connects to the County sewer 
main in Graham Hill Road. 

 
These approvals will be sought at various milestones throughout the design process with the goal 
to have all permits in place prior to construction. 
 
In addition to the formal public engagement opportunities during the EIR process, this project 
will provide community engagement via regular project updates and emailed newsletters, a 

7.6



dedicated and up-to-date project website, articles in the biannual SCMU Review newsletter that 
is mailed to all customers, social media posts for project highlights, and public open houses and 
periodic tours of the facility. The FIP Website is www.cityofsantacruz.com/fip  
 
FINANCIAL 
City Council authorized the Water Department to apply for a DWSRF loan for the FIP project on 
December 8, 2020. The application consists of many different packages and requires several key 
components, such as a completed BODR and 10% design, and will be submitted in early 2023. 
Because the formal approval of the loan requires the CEQA EIR process and the project design 
to be complete, this loan is expected to be finalized sometime in mid-2024, prior to the beginning 
of construction. 
 
City Council authorized the Water Department to submit a letter of interest for a WIFIA loan to 
fund up to 49% of the project cost for the FIP and three other large drinking water capital 
projects on June 23, 2020. Staff received notice in October 2021 that the WIFIA application 
passed the initial stage of approvals, and in July 2022 the full application package and 
application fee was submitted to the EPA. Formal approval of the WIFIA loan is expected in 
early 2023. 
 
The FIP’s total estimated project budget encompassing planning, design, construction, and 
environmental is approximately $153M, including an estimated construction value of $118M. 
 
FISCAL IMPACT:  None.  
 
PROPOSED MOTION:  This is an informational item only. No motion is required.  
 
ATTACHMENTS: 
1. Facility Improvements Project Basis of Design Report Foreword and Executive Summary, 

September 2022 
2. Notice of Preparation of an Environmental Impact Report and Public Scoping Meeting, 

Graham Hill Water Treatment Plant Facility Improvements Project, June 27, 2022 
 

 
 
 
 

7.7

http://www.cityofsantacruz.com/fip


Attachment 1

7.8



7.9



City of Santa Cruz 
Graham Hill Water Treatment Plant Facility Improvements Project 

FINAL BODR 

Basis of Design Report ES-1 
 

EXECUTIVE SUMMARY 
The City of Santa Cruz Water Department is working to implement the Facility Improvements Project (FIP, 
Project)—a major upgrade to the existing Graham Hill Water Treatment Plant (GHWTP) that supplies 
drinking water to the City. In support of the Project and under contract to the City, AECOM/W.M. Lyles VII 
(AECOM/WML), a Joint Venture, prepared this Basis of Design Report (BODR) to establish the technical 
requirements and criteria on which subsequent phases of the design will be based. 

The FIP is following a Progressive Design-Build project delivery model. This model uses a consensus-
based, collaborative approach to resolve the technical challenges of the Project. The BODR therefore 
represents the culmination of a series of collaboration sessions and technical workshops, as well as studies 
and reports completed since the onset of the FIP, with the specific goal of providing guidance for the BODR. 
The completion of the BODR is a critical milestone in the Project, which documents the significant 
collaboration to date between the City, the AECOM/WML team, the City’s Program Manager—HDR, and 
the City’s environmental consultant—Dudek. 

The Project’s cost estimate has been provided to the City and will be updated concurrently with all design 
submittals, and leading into the Guaranteed Maximum Price (GMP) Proposal. Further, each estimate will 
be compared to the previous values, dating back to the original FIP opinion of the probable cost provided 
with the request for proposals. 

The following Executive Summary describes the Project’s purpose and need, and the various Project 
elements. 

Project Need 
Across the Country, under-investment in critical infrastructure has resulted in aging and inadequate facilities 
that are underprepared to respond to the stressors posed by a changing climate. In specific, the GHWTP, 
designed in the 1950s and constructed in the 1960s, has not been significantly improved since the 1980s. 
Although the facility was undoubtedly state-of-the-art at the time of construction, the City of Santa Cruz 
Water Department has subsequently learned much more about water quality concerns, in part because 
analytical techniques have allowed the detection of ever-smaller concentrations of pollutants in water. 
Further, dozens of regulations impacting the performance standards of the GHWTP have been developed 
and promulgated. The GHWTP was not designed to meet the current expectations for reliability and 
resiliency in the face of so many new 21st century challenges, including improvements in identifying what 
are known as emerging contaminants, such as per- and polyfluoroalkyl substances (PFOA and PFOS), 
climate change that increases severe drought, intense storm events, widespread wildfire, and the 
associated impacts these events have on water quality and water supply. 

The Water Department anticipates that future source water quality could become more impaired, while 
future treatment standards become more stringent. For the GHWTP to perform reliably into the future, a 
major reinvestment is necessary, and is proposed in the FIP. The City has to upgrade the GHWTP, and is 
planning to do so in such a way that it can respond appropriately to the known treatment challenges 
identified, and will be designed to respond to treatment and supply challenges that might be coming in the 
years ahead. More information on the Project background and purpose can be found in Section 1 of the 
BODR. 

Description of the Facility Improvements Project 
The FIP will not increase the overall GHWTP treatment capacity; rather, the improvements will address 
climate change and aging infrastructure, support water supply augmentation projects, and include treatment 

7.10



City of Santa Cruz 
Graham Hill Water Treatment Plant Facility Improvements Project 

FINAL BODR 

Basis of Design Report ES-2 
 

processes to address emerging contaminants. In contrast to the plant’s current rated capacity of 24 million 
gallons per day (mgd), the FIP is being designed to produce 18.2 mgd (current demands rarely exceed 
12 mgd). The FIP was sized to meet known future demands, plus the amount that could be needed to 
support the Water Supply Augmentation Strategy (WSAS), as well as a factor of safety. Table ES-1 shows 
the current and future flows used to determine the sizing of the new treatment processes. More information 
can be found in Section 3 of the BODR. 

Table ES-1 Current and Future System Demands. 

Demand-Season 
Current System 

Demands 
Water Supply 
Augmentation 

Needed GHWTP 
Capacity for Distribution 

System 

Minimum  3.0 mgd  0 mgd 3.0 mgd 

Max Day-Summer 12 mgd 0 mgd 13.2 mgd1 

Max Day-Winter Spring 9.5 mgd 7 mgd  18.2 mgd1 

Annual Average  7.5 mgd 3 mgd 10.5 mgd 
Notes: 
1 Max day capacities includes a 10 percent factor of safety 
GHWTP = Graham Hill Water Treatment Plant 
mgd = million gallons per day 

Figure ES-1 illustrates a schematic flow diagram of the treatment process before and after the upgrade. 
More information can be found in Section 4 of the BODR. Sections 5 through 17 of the BODR provide 
design criteria, standards, and assumptions for each design discipline. The major elements of the FIP are 
described below. 

 

Figure ES-1. Schematic Flow Diagram of Existing Unit Processes and Post-upgrade Unit Processes. 

7.11



City of Santa Cruz 
Graham Hill Water Treatment Plant Facility Improvements Project 

FINAL BODR 

Basis of Design Report ES-3 
 

New Water Treatment and Related Processes 

Pretreatment Processes 

The pretreatment process refers to the initial steps of coagulation, flocculation, and clarification of water. 
For the FIP, the pretreatment process is being designed to remove sediment and other impurities prior to 
ozonation, filtration, and GAC adsorption. The FIP pretreatment process will mirror existing processes at 
the GHWTP, except that the FIP will use high-rate clarification through the use of plate settlers, as 
contrasted to the existing use of tube settlers. Plate settlers have the benefit of requiring a smaller footprint 
compared to tube settlers, which will provide space at the site for additional treatment processes. 

Ozone 

Ozone is a naturally occurring but unstable atmospheric gas that is generated and used in water treatment 
to oxidize taste- and odor-producing compounds and other organic matter, and to provide disinfection of 
pathogens, bacteria, and viruses. 

Granular-Activated Carbon (GAC) 

GAC is a porous adsorption media with extremely high surface area that is useful for the further reduction 
of taste- and odor-producing compounds, organic matter, volatile organic compounds, synthetic organic 
compounds (e.g., PFOA/PFOS), and disinfection by-product precursors. 

Reclaimed Water Clarifiers 

In normal treatment plant operations, water used to rinse out the sediment basins and backwash the mixed-
media filters is sent to the Reclaimed Water Tank. Rather than sending this water to waste, the water is 
metered out of this tank to clarification units that remove sediment from the water. Through this process, 
the reclaimed water achieves less than 2 nephelometric turbidity units (NTUs), and is sent back to the front 
of the treatment plant to go through the treatment process again, resulting in finished treated water. 

Future Ultra-violet (UV) Disinfection 

As part of the FIP, space at the GHWTP will be reserved for the implementation of a UV disinfection system, 
should such a technique become necessary due to regulatory changes, reduced source water quality, or a 
combination of both factors. 

Solids Dewatering 

Climate change will increase the need to treat water that has a higher content of sediment as compared to 
historical source water quality. The current GHWTP struggles at times to manage the high sediment 
concentration removed from source waters after heavy rain events during the treatment process, and must 
rely only on a 4-inch-diameter sludge disposal line. Therefore, the FIP will seek to improve the ability to 
manage removed solids by including a process that will mechanically concentrate the sediments from the 
water treatment process, and off-haul that material from the site. 

Chemical Feed System Upgrades 

New facilities for chemicals and dosing pumps are needed to support the treatment process. These systems 
will be designed for full compliance with current safety codes, with provisions for emergency eye wash/
shower stations, chemical spill containment areas, and fire-suppression systems. 

7.12



City of Santa Cruz 
Graham Hill Water Treatment Plant Facility Improvements Project 

FINAL BODR 

Basis of Design Report ES-4 
 

New and Upgraded Buildings 

In addition to the new water treatment facilities, new and upgraded buildings are proposed as a part of the 
project. These new and upgraded buildings include: 

• New Administration Building (Single story, 3,510 square feet [SF]) 
• Upgraded Operations Building (Single story, 5,740 SF) 
• New Maintenance Building (Single story, 2,784 SF) 
• Upgrade of the existing Filter Gallery Building (Two levels, 8,364 SF) 
• New Ozone Building (Two levels, 2,704 SF) 
• Solids Dewatering (Two stories, 2,052 SF) 
• Chemical Storage and Feed Facilities (Single story, 2,200 SF) 
• Removal of Some Existing Facilities (Filter Building roof and enclosure, existing Operations 

Building, existing Chemical Building). 

Infrastructure and Site Improvements 

The new facility will be fully contained within the existing site. The key features of the site improvements 
are listed below. 

• Expansion of the existing electrical system to accommodate new loads; heating, ventilation, and 
air conditioning systems in new buildings; and new instrumentation and control systems. 

• Stormwater controls during construction and permanent stormwater systems to control site runoff 
and meet regulatory requirements, which may include construction of permeable pavement, 
bioswales, and bioretention areas. 

• Vehicular access improvements to allow for truck traffic circulation for chemical delivery trucks, 
fire-trucks, and dewatered solids removal. Additional staff and visitor parking is also included. 

• Screening and landscaping improvements using locally native drought-resistant plantings. 
• Hardscaping using crushed stone and river cobbles to assist stormwater infiltration and reduce 

irrigation needs. 
• Fencing and site security improvements, including camera and video surveillance, to harden the 

facility and to maximize the safety of plant personnel. 
• Sewer connection for removal of sanitary flows process residuals. 

Environmental Compliance and Sustainability Features 

The BODR describes the anticipated environmental permits needed to complete the FIP. The City is 
currently preparing a draft Environmental Impact Report (DEIR) for public review in the summer of 2023. 
This report is necessary to comply with the California Environmental Quality Act, mandatory for all publicly 